
 

Insights from  Buffalo / Western NY
	 28 A Journey of 35 Years: Buffalo Niagara Waterkeeper
  44 Chautauqua Lake 
	        Restoration
 	

Winter 2023, Vol. 53, No. 4

Also Inside:
  10 Welcome New Members

  17 InFLOW Scholars
                                             60 TENORM	



2      Clear Waters Winter 2023
Supplying Equipment, Solutions and Service for Water & Wastewater

Our Handshake  
Is Our Commitment  
To You.

KNOWLEDGEABLE. CARING. LOYAL.

Upstate New York
3101 Seneca Turnpike  
Canastota, NY 13032
Phone: (315) 697-3800  
Fax: (315) 697-3888

NYC, Long Island, New Jersey
170 Kinnelon Road  
Kinnelon, NJ 07405
Phone: (973) 492-0400  
Fax: (973) 492-9581

sales@koesterassociates.com 
[...]
Jamie L. Johnson is an associate vice president and senior proj-
ect manager at AECOM and may reached at Jamie.L.Johnson@
aecom.com. Madison M. Quinn is the sustainability coordinator 
for the Monroe County Department of Environmental Services 
and may be reached at MadisonQuinn@monroecounty.gov.

References 
“Introducing Future Leaders to Opportunities in Water (InFLOW) 	

Program.” Water Environment Federation website. https://www.wef.
org/events--education/career-resources/wef-inflow/ 

continued from page 17

GBEC InFLOW Program Highlights
As part of the program, InFLOW scholars receive a variety of benefits. 

Registration for the conference is included in the InFLOW scholarship, 
as well as one year of student membership in NYWEA and WEF and a 
small stipend. The students were assigned one-for-one mentors from the 
Western Chapter to help guide them during the conference and beyond. 

Pre-conference activities included a virtual meeting that allowed the 
students and mentors an opportunity to introduce themselves and ask 
any questions. The Buffalo Sewer Authority also hosted a tour of the Bird 
Island Wastewater Treatment Facility before the conference. For some of 
the students, it was their first time at a treatment plant! 

During the day of the conference, the students were able to fully 
immerse themselves in the experience, attending presentations, net-
working with water professionals throughout the region, and ultimately 
building connections to the local water workforce. 

Post-conference activities included a short survey to capture their 
thoughts on the experience overall. They also received their stipend for 
participating. 

Since participating in the GBEC InFLOW program, three of the 
four scholars spearheaded the revitalization of the UB Student Chapter 
of NYWEA. With the help and support of the Western Chapter Young 

GBEC InFLOW scholars tour the Buffalo Sewer Authority’s Bird Island Wastewater Treatment Facility. From left to right: Sean Morrison (Buffalo 
Sewer Authority), Kristina Macro, Emily Navarette, Kaitlin Weglarz, Ashley Brito, Juliana Denney, Rebecca Carmine-Shaw, Dan O’Sullivan (Buffalo 
Sewer Authority).� Jamie Johnson

CHAPTERS, WE WANT YOUR STORIES!
clearwaters@nywea.org

https://www.wef.org/events--education/career-resources/wef-inflow/  
https://www.wef.org/events--education/career-resources/wef-inflow/  


20      Clear Waters Winter 2023

The Southtowns Advanced Wastewater Treatment Facility — Past and Future
By Joseph Fiegl

Background
“Uncoordinated, uneconomical and 

unsatisfactory.” 
This was the state of sanitary sewer 

services in Erie County during the 
1950s, according to a 1956 report titled 
“Progressive Sewer Systems for a Greater 
Erie County” (Nussbaumer and Clarke, 
Inc.). At that time, there were 42 pub-
lic sewer systems with water resource 
recovery facilities (WRRFs) in various 
areas of Erie County — most of which 
were combined sanitary and storm sys-
tems. While some larger publicly owned 
treatment works were operational during 
that time, other WRRFs in that era were 
the responsibility of the equivalent of a 
neighborhood association. The universal 
assessment was that the existing facil-
ities could not support the community 
and did not provide the level of service 
required to properly protect public health 
and the environment. Something needed 
to change to meet Erie County’s future 
needs.

The 1968 “Report on Comprehensive 
Sewerage Study — Erie County, State of New York” (Greeley and 
Hansen) set forth a long-range master plan to address these deficiencies. 
In short, this study investigated options ranging from maintenance of 
33 independently operated WRRFs scattered throughout the area to the 
recommended alternative: namely, a “metropolitan” system consisting of 
five large WRRFs providing treatment for most of the county, with an 
additional three smaller WRRFs servicing areas on the outskirts of the 
county where it would be cost prohibitive to incorporate into the more 
regional systems.

Not all agreed with the recommended approach and hence several 
municipalities advanced studies to assess the metropolitan system model’s 
impacts on their locale. Subsequently Greely and Hansen were again 
retained in 1972 to reevaluate certain areas in Erie County, taking into 
consideration the information provided by these municipalities. This 
effort generally confirmed that the more regional metropolitan model 
should be pursued. 

One such regional solution was in the suburbs immediately south of 
the City of Buffalo, colloquially referred to as the “Southtowns” area. To 
facilitate implementation of this approach, the Erie County Southtowns 
Treatment Agency (Agency) was formed at the end of 1974. This was 
first time upstate municipalities formed a regional entity of this type to 
manage sewer improvements. Soon after, the 1975 “Wastewater Facilities 
Report” (Nussbaumer and Clarke, Inc.; Figure 1) was completed as the 
basis for planning the Southtowns Advanced Wastewater Treatment 
Facility (AWTF).

Original Construction
Construction of the Southtowns AWTF commenced Oct. 26, 1977, 

with the use of explosives to demolish the 220-foot-tall smokestacks that 
stood on the site of the former Penn Dixie Cement Plant on the shores 
of Lake Erie in Hamburg, New York. Before the concrete crashed to the 

ground, Agency Chair Leo Fallon commented, “This means that the 
illusive dream we had years ago has become a reality. This is a triumph 
of man over bureaucracy.” Chair Fallon was referring to the challenges 
that were faced in patching together the Agency from the individual 
sovereign municipalities in the area. Many at the groundbreaking 
ceremony discussed ending years of frustrations related to the lack of 
adequate sewer services.

The $32 million spent to construct the Southtowns AWTF — along 
with the additional investment of approximately $90 million to 
construct pumping stations, interceptors, collector sewers and other 
appurtenances — was to be transformative for the local ecology and 
economy. In the decade 
prior to the Southtowns 
AWTF going online in 
December 1980, news 
stories reported fish 
kills in local streams 
due to sewer system 
problems. At the facil-
ity dedication cere-
mony (pictured right), 
the Buffalo Courier-
Express Newspaper 
noted the guests of 
honor “all expressed 
the same hope that the 
Lakeshore Road facil-
ity in Hamburg would 
become the jewel of 
southern Erie County’s 
environmental protec-

Figure 1. Infrastructure proposed in the 1975 “Wastewater Facilities Report” (in red) to eliminate flow 
to an overloaded Buffalo Sewer Authority system and eliminate numerous local wastewater treatment 
plants.� Erie County

Agency Chair Leo Fallon, County Executive 
Edward Rutkowski, State Comptroller 
Edward Regan and Congressman Jack 
Kemp “starting” the Archimedes screw 
pumps during a dedication ceremony.�
Buffalo Courier-Express, May 23, 1981



Clear Waters Winter 2023    21

continued on page 25

tion system.” The attendees expressed optimism that building moratori-
ums due to inadequate sewer capacity that had long upset local officials 
would be a thing of the past, allowing promotion of development and 
ultimately growth in their municipalities.

Original Design
The Southtowns AWTF was designed to meet traditional biochemical 

oxygen demand (BOD5), total suspended solids, and pH parameters as 
defined in the Clean Water Act. In addition, a phosphorus limitation of 1 
milligram per liter (mg/l) was targeted and ultimately incorporated into 
the facility’s State Pollutant Discharge Elimination System (SPDES) per-
mit to address the eutrophication conditions pervasive within Lake Erie 
and other areas in the 1970s. 

The Southtowns AWTF was constructed as a 16 million gallons per 
day (MGD) monthly average flow facility using modular components for 
several major treatment steps. The only means of preliminary or primary 
treatment within the original design were three influent bar screens. With 

no grit removal or primary clarifiers, influent sewage was conveyed via 
Archimedes screw pumps directly to the secondary treatment process. 

Engineers had determined that aeration within a high-purity oxygen 
“UNOX” activated sludge system was the best technology for the aera-
tion step at this particular facility. Each UNOX reactor was paired with 
a square clarifier with circular sludge collection equipment (colloquially 
referred to as the “squircles”), followed by anaerobic phosphate stripper 
(Phostrip) tanks. The final steps of the treatment process consisted of 
sand filtration, disinfection through chlorination, conveyance via effluent 
Archimedes screw pumps and discharge through a multi-diffuser outfall 
terminating almost 2,300 linear feet from the Lake Erie shore (Figure 2).

The design of the solids handling portion of the AWTF originally 
consisted of gravity thickeners, a sludge conditioning step utilizing ferric 
chloride and lime, plate and frame filter presses for dewatering, and flu-
idized bed incinerators with air pollution control equipment. No digesters 
were included in the design. The Southtowns site also included an on-site 
incinerator ash disposal landfill. 

Partial List of Issues and Improvements in the Last 40 Years�
•	A local municipality that was not part of the Agency wished to join 

several decades later. After a merger of sanitary sewer services, a 
major capital project including influent pumping upgrades and 
other improvements was implemented to allow for elimination of the 
Blasdell WRRF.

•	Due to the lack of a grit removal process, a regular procedure of 
draining and cleaning UNOX reactors became necessary to remove 
built-up materials and to maintain treatment capacity. 

•	The pure oxygen generation system was costly to operate and was 
subsequently replaced with a more energy efficient VPSA (vacuum 
pressure swing adsorption) system. 

•	Operation of the Phostrip tanks proved to be difficult at times and 
a ban on phosphorus in detergents and soaps decreased influent 
loads. As a result, chemical addition with ferric/ferrous chloride was 
implemented for phosphate precipitation and the Phostrip process 
was shuttered.

•	The sand filters often “blinded” with solids and required a high fre-
quency of backwash cycles. The filters were converted to a monome-
dia style to improve the operation, decrease the need for backwashes 
and increase flow throughput.

•	The gaseous chlorine cylinders used for disinfection presented a 
potential hazard and were deemed a risk under SARA Title III. The 
disinfection system was converted to use sodium hypochlorite. 

•	An effluent turbine pumping system was constructed to manage low 
flows in a more energy-efficient manner.

•	The solids handling process was cumbersome, had limited redundan-
cy, and required significant operation and maintenance efforts. To 
address these issues:

		  o Ferric and lime conditioning was replaced with polymer.
		  o The incinerator feed system was replaced with a more robus
	         	   Schwing pumping system.
		  o Various improvements were implemented to optimize the   	

        	   operation and efficiency of the fluidized bed incinerators.
		  o The air pollution control scrubbers were upgraded to meet 	

        	   new regulations.
		  o Because the ash landfill was not double-lined, it was subse-	

        	   quently closed and repurposed as an ash dewatering facility.
•	A supervisory control and data acquisition (SCADA) system was devel-

oped and implemented for better process monitoring and control.
•	Various energy-efficiency initiatives were completed.

Figure 2. Original Southtowns AWTF Process Schematic.� McPhee, Smith and Rosenstein



22      Clear Waters Winter 2023

Engineering a  
better environment
Sustainable water infrastructure that drives community prosperity

888.621.8156 | wright-pierce.com

https://www.besttank.com/
https://www.wright-pierce.com/ 


Clear Waters Winter 2023    23

Creating vibrant and resilient  
communities in New York.

Follow us @JacobsConnects   |   jacobs.com

Jacobs has been providing sustainable, cost-effective infrastructure solutions to  
the state of New York for decades. We’re proud to support the communities where we 
live, work and play. From program and construction management, to transportation, 
flood protection and critical infrastructure, our team is pushing the boundaries of 
what’s possible, with an eye on a resilient future.

We’re pushing the limits of what’s possible.



24      Clear Waters Winter 2023

SEE OPTIONS PAGE 60 

New York Water Environment Association, Inc. 

HAVE A PRE-TREATMENT STORY 
TO SHARE? PLEASE SEND IT IN 
FOR INCLUSION IN OUR SUMMER 
ISSUE! 
DEADLINE APRIL 1, 2024
Send your article to clearwaters@nywea.orgSend your article to clearwaters@nywea.org  



Clear Waters Winter 2023    25

continued from page 21

Over Forty Years of Operations
Since December 1980, when the Southtowns AWTF began operation, 

Erie County has attempted to continually improve the function of the 
facility. Although the various changes implemented at the Southtowns 
AWTF allowed for better operation, there were still limitations within 
the facility.

As one example, grit removal from the UNOX system requires tak-
ing down a tank. Due to certain aspects of the modular design of the 
Southtowns AWTF, a UNOX tank is directly paired with a clarifier. This 
means a full quarter of the secondary treatment process is unavailable 
whenever maintenance is performed on either component. If there were 
to be an issue in one UNOX tank and a separate issue in a clarifier it 
is not paired with, there are no means to route flows to a different unit 
and the AWTF would be down half of its process. The direct pairing of 
UNOX tanks and clarifiers has disrupted the ability of operators to man-
age the facility since the Southtowns AWTF went online. 

There was also the need for greater capacity at the AWTF. Besides the 
design of the “squircles” constraining the ability of operators to manage 
peak flows through the secondary treatment process, the aforementioned 
1975 “Wastewater Facilities Report” included planning horizons for the 
years 1975, 2000 and 2025, with the intention of expansion of the facility 
to service growth within the service area. 

Erie County commenced the next stage of facility planning in the late 
1990s, resulting in studies and reports that proposed the next phase of 
major upgrades at the Southtowns AWTF. The engineering work includ-
ed in these reports addressed the need to provide additional treatment 
capacity, but also attempted to tackle other items such as the modular 
design limitations.

Delays with the implementation of the facility expansion were tied to 
the need for modifications to the Southtowns AWTF SPDES permit. The 
Southtowns AWTF was operating under a permit last updated in 1987. It 
would not be until 2012 when a modified permit was issued. Within the 
2012 permit there were several changes, some of which directly impact-
ed the potential expansion plans. Of particular interest were provisions 
regarding the management of peak flows, along with new limitations 
related to ammonia and total residual chlorine.

Ultimately a two-phase plan was developed to implement the expan-
sion project (Figure 3). Phase 1 focuses on the components downstream 
of existing monomedia filter system, including:

•	Construction of a new effluent pumping station for a peak through-
put to 55 MGD.

•	A new chlorine contact tank and upgraded sodium bisulfite facilities 
for dechlorination.

•	The installation of new site piping to decrease head losses under peak 
flows.

•	A new hydraulic relief point to mitigate against potential site flood-
ing if peak flows coincide with 99% peak lake levels typically associ-
ated with seiche events.

•	Outfall diffuser improvements.
•	Replacement of electrical substation and plant-wide generator 